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Certificate of Flame Resrstance
REGISTERED
APPLICATION

CONCERN No.

ISSUED BY Date lVork Perþrmecl

02t't2114
Herculite Products, lnc

P.O Box 435

Emigsville, PA 17318

Customer Number: 1952

This ìs to certify that the materials described on the bottom hereofhave beenJlame-retardanl lreated
(or are inherently nonflammable).

FOR Pacific Yurts AT 77456 Highway 99 S

CITy Cottage Grove STATE OR97424

Certifcation is hereby made that: (Check 'tatt or ttbtt)

(a) The articles described on the bottom ofthis Certificate have been treated with a flame-retardant chemical

approved and registered by the State Fire Marshal and that the application ofsaid chemical was done

in conformance with the laws of the State of Califomia and the Rules and Regulations of the State

Fire Marshal

Name of chemical used Chem. Reg. No

Method of application

(b) The articles described on the bottom hereofare made from a flame-resistant fabric or material registered

and approved by the State Fire Marshal for such use.

Trade name of flame-resistant fabric or material used Structural 18-X-Life Reg No F-12241

The Flame Retardant Process Used WILL NOT Be Removed By Washing

6t¡ll or v¡ll not)

F-12241

X

¿?-..., I ?A- By

Na me of P r oduclio n Supe r i nle nde nt Q C Manager

CONTROLNUMBER

CUSTOMER ORDER NUMBER

CUSTOMER INVOICE NUMBER

YARDS OR QUANTITY

COLOR

STYLE

Structural 18-X-Life

1 1 397-0

581 0

1 98046

1,425YD

Putty

DATE PROCESSED 11t19t2014
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Farmingdale, NewYoik 1173S5626 USA
Tet. +1 (631) 293-8944 Fax+1 (631) 293-8956
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Gounarl¡
Organization, lnc.

Recelved : 0 I / I 3/2006 lCompl etdz} t / 24 12006 lr,etter : K I rb 2-60878-t-Test Report #:P.O.#2P209290

Rcsor¡¡cc No. 101634 Structual-l8 X-Life Putty ML# 34238.Clientrs

Tested For: Valerle Wagman
Herculite hoducts
PO Box 435
Emigsville, PA 17318 Fax: l{717)-718-8734

Key Test: NFPA 701-20MTM#2 Flat ìVL 210

Tel: l{800)-772-0036 Drt:2273

PC:1H

TEST PERFORMED: NFPA 701 - St.andard Meehods of Fire TesÈE for Flame Propagation of TexÈíle€ and FiÍms
- 2oo4 Edition - TeEt Method #2 - FlaÈ Sheeb Specineng

SPECTMBI C.oNFIGURATIoN: lxl single Layer,' I I MulEi Layer

RlsuLTs REPORTED: t I fnitiat:.y [x] AfÈer 72 houre water leachlng
t I After 3 dry cleanings [ ] After 1OO hourE accelerated v,teathering
[ ] nfter 5 launderinge ro 160'E'

RESUI,TS:
Length

specímen #
Àfterflame
(seconds)

Drip Burn
(geconds)

Char Lengeh
(run)

100
200
300
400
500
600
700
800
900

1000

APPROXIMATE WEfGHT OF MATERIAI, (as measured by Govmark):

FAILIJRE CRITERIA: For each individual specimen

Afterflame Drip Burn

190
190
250
2to
220
220
250
2LO
2LO
210

662 g/Ítz

Char LengÈh

Exceeds 2.0 seconde Exceeds 2.0 6econds Exceeds 435 mn (17.1')

RETEST PROVTSION: Test 5 addiÈional specimens Íf only 1 specimen fails.

CoNCI¡USION: Based on the above Reaulta and Failure Crit.eria, the i.Èem Eested:

lxl Passes;, [ ] rail.e; [ ] Requires tesE.íng of 5 additional epecimens

CERTIFICATfON: I certífy thaE lhe above resuL!6 urere obtained afÈer leeEing specimens in accordance
ÌviEh the procedures and equipment specified by NFPÀ 701 - 2004 Edition Test MeEhod #2 Flat SheeE

Specimens.

r"4
AT.IITHORIZED SIGNATURE

THE CÐVI'IARK ORGAÀUZArION, INC / jdâil (Page 1 of 2)

Involce Copy



The

ffi
Organlzation, lnc.

The results contained in this repon relate onlyfo item(s) tested. Tlie test repon shall not be

reptoduced, except in ftrll, without writtcn approval from The Govmark Organizetion, Inc.

96-D Allen Boulevard
Farmingdale, NewYork 11735-5626 USA
Tel. +1 (631) 293-9544 Fax +1 (631) 293-8956
e-mail : info@govmark.com

PageZ

Received:0 l/132006lCompleted 20112412006 lHtter: r rb P.O.#¿P209290 Test Report #: 2-60878-0-

Cllent's Resou¡ce No. I 0l 634 Stn¡ctural- I I X-Life Putty ML# 34238.

Tested For: Valerie Wagman
Herculite Products
PO Box 435
Emigsville, PA 17318

Key Test: NFPA 701-2004 TM#2 Flat 2t0

Tel: 1-(800)-772-0036 Er:t:2273
x'er l{1}718-8734

PRECONDITIONTNG: lxl r hr @ 220"8 (Standard)
I I z¿ hrB @ 68r9'F (ÀIÈernate: MaÈerial ghrinks/dÍstorÈs @ 22O'Fl

REI4ART(S:

None,

CONVERSION FACTORS:

mm+25.4=inchea
g/mz + 28,35 x .835 = oz/yd2

(Page 2 of 2)

Involce Copy



Premium Top Cover

CALIFORNIA DEPARÎMENT OF FORESÎRY ANd FIRE PROTECTION

OFFICE OF THE SÎATE FIRE MARSNAL

REGTSTERED FLATT{E RESISTANT PRODUCT

Product:
DURO-LAST ME!{BR.ANE

Resistration ![o.
F-66801

Produet Marketed By:
DURO-LASI ROOFING II{C.
525 MORLET DRTVE
sAGrNAlf, Mr 48601

This product meets the rninimum requirements of flame resistance established by the California
State Fire Marshal for products identified in Section 13115, California Health and Safety Code.

The scope of the approved use of this product is provided in the current edition of the

CALIFORNIA APPROVED LIST OF FLAME RETARDAIYT CHEMICALS AI{D
FABRICS, GENERAL A¡lD LIMTTED APPLICATIONS CONCERNS published by the

California State Fire Marshal.

Expire z 6/30/2OL3

y State Fire Marshal
FR- 8



Heavy-Duty Top Cover

Archltectural Testlng

1.0 Report Issued To

Test RePort N o': 86587 '01'l2L-24
RePort Date: 0ll2lll2

Test Record Retention End Date: ïlnslrc
Page I of4

DURA-LAST,INC.
525 Morley Drive
Saginaw, Michigan 48601

2.0 Test laboratory Architectural Testing, Inc.
130 Derry Court
York, Pennsylvania 17406-8405
717-764-7700

3.0 Project Summary:

3.1 Product Type: PVC Roofing Membrane

3.2 Series/lVfodel: Duro-Last@ Specially Formulated Roofing Membrane

3.3 Compliance Statement: Results obtained are tested values and were secured by using

the dèsignated test method(s). A summary of the results is listed in the Test Results

section of this rePort.

3.4 Test Dúe: 0ll25ll2

3.5 Test Location: Archiæctural Testing, Inc., test facilþ in York, Pennsylvania.

3.6 Test Sample Source: The test specimen was provided by the client. Representative

samples of th" test specimen(s) will be retained by Architectural Testing for a minimum

of four years from the test completion date.

3.7 List of Oflicial Obsewers:

Name ComPanY

Ethan Grove
Russell Clark

Architectural Testing, Inc.
Architectural Testing, Inc.

4.0 Test Method(s), Practices and/or Classifications:

NFPA 701 (2010), Standard Methods of Fire Tests þr Flame Propagation of Textiles

and Films (Method 2)

www. archtest. com



Archltectural Testing

5.0 Test Specimen Description:

Test Report No.: 86587.01-l2l-24
RePort Date: 0ln7ln

Test Record Retention End Date: 0l/25116
Page 2 of 4

rFrom the client's material description and/or instructions

Note: Specimens were conditioned as per the requirements of NFPA 701 (2010) for
Test Method utilized.

6.0 Test Results: The test results are tabulated as follows:

Note: The test specimen was tested as a flat sheet.

701Q0l0) Section 15.1.1 through 15.1.4.

Criteria is as perNFPA

Observations: Minor shrinkage inward from the sides and atthe center. No dripping or

after flame observed. Little to no odor or smoke was observed.

The purpose of Test Methods I and 2 shall be to assess the propagation offlame beyond the

srea exposed to the ìgnìtion source. Test Methods I and 2 sholl not be deemed to indicate

whether the material tested resists the propagation offlame under more severe fire exposure

conditions or when the material is used in a manner that dffirs from the test conditions.

(NFPA 701 (2010), section 1.2.1 and 1.2.2)

Date Tested: 0r/2s/12
Manufacturer*: Inc.

Product Type: PVC Membrane

Series/lvlodel: Duro-Last@ Formulated Membrane

Composition*: PVC
Conditioning 1-3 Hours at

Size 5-I/16 in wide by 46-3/4 in long (128 mm wide by 1187 mm long)

Thickness* 40 mil
Color*: Tan

Test Results (Test Method 2)

PassÆailAfter Flame
Time (min:sec)

Burning on
Floor (min:sec)Specimen

Char længth
(in)

00:00 Pass2-t/4 00:00I
Pass00:002 2-t/8 00:00
Pass00:00 00:003 2-3/16
Pass00:004 2-3/8 00:00
Pass00:005 2-13/16 00:00
Passt-7/8 00:00 00:006

00:00 Passls/t6 00:00
Pass00:00 00:00I t-t/16

00:00 Pass9 2-t/4 00:00
Pass00:00l0 r-U2 00:00

www. archtest. com



Architectural Testlng

7.0 Test Equipment Used:

Test Report No.t 86587.01-l2l-24
RePort Date: Ol/27112

Test Reoord Retention End Date: 01125116

Page 3 of4

Device Asset No.

Dwyer Pressure Gauge 63478

SienaFlowMeter 63s2t

Traceable Stopwatch 63215

Traceable Stopwatch 63216

Ihermometer (Used with oven) 63522

SPI Ruler 62733

The service life of this r€port will expire on the stated Test Record Retention End Date, at which

time zuch materials as drãwings, data sheets, samples of test specimens, copies of this report, and

any other pertinent project documentation, shall be disca¡ded without notice.

This report does not constitute certification of this product nor an opinion or endorsement by this

laboratòry. It is the exclusive property of the client so named herein and relates only to the

specimen(s¡ tested. This report may not be reproduced, except in full, without the written

approval of Architectural Testing, Inc.

For ARCHITECTURAL TESTING, INC.

AI

HM
Russell W. Clark
Technician

Brady W. McNaughton, P.E.

Program Manager - Fire Testing

Rrü/C:ddr

Attachments (pages): This report is complete only when all attachments listed are included.

Appendix-A: Photogfaphs (l)

'i-iri:'rt¡',:r¡'iiilLtiiLiirtiiiìQlt-rir¡riiirt. ll;;.i .l!rc,l;:;.,,;iI!Ì)i-li.)i;.lir:1i-l {)Í¡.:',:l.i'i;r'li:'-j1:i 'i{: ¡?

www. archtest. com



DURO.LAST PHYSIGAL PROPERTIES
AS OUTLINED BY ASTM D4434

TEST DESCRIPTION TEST METHOD METRIC RESULTS ENGLISH RESULTS

Thlckness, Nor¡linal ASTM Þ75I lmm 40 mils - Type lV

Wbight ASTM rÞ75f Lf kg per m2 0.25 lbs. pçr sq. fl.

Trapezo¡dal Tear St¡ength, Min. ASTM D5587 578 x 498 N 13O x 172 lbf.

Bæaking Strength, Min. ASTM D75I 1935 x 1557 N ¡f35 x 350 lbf.

Tensile Sbength ASTM fI75I, ASTMÐ882 506 l(crn2 7200 PSt

EMMAQUAExæsurc ASTM G90, Desert Sun 339,790 M/J/m2 >8.1 mill¡on langleys

HeatAging ASTM D3045 ft days @ rg{"F) Retains 9096 of Breaking Strengrth, >95% of elongation

Elongaüon ASTM Þ751 25o/o

Dimens¡onal Strb¡frty ASru D1204,80" C,6 hrs. < 0.05%

Lo{r Temp€rat¡r€ Fle)dbllity ASTM D2136,3 mm Mardrel No C¡acks -l(P C No Cracls -l(P F

Dynamic Punduæ Reslstance ASTM D5635 20J 171POL-FT

Sfâtic Pundur€ Res¡stance ASTM D5602 >533 N >120 PsF

Moish¡re Vapor Transm¡ss¡ofl ASTM E-96. Proc. B, llethod A < 0.086 g/hr/m2 < 0.25 U.S. Pems

Fungi Resistance ASTM G21 No sustained growth or discoloration

Factory Mutual Researdr ASTM E-108; FM 1150 &FM 1170 Class 160, l-90, l-f05, 1-150 & l-210

UndeMrÍters Laboratories uL-790 qassA,B&C

Solar Refedance ASTì Cl'lg 88%

Thermal Emlttance ASTM Cl37l-98 870Â



1002 Polyester SÍde Cover

CALIFORNTA DEPARTMENT OF FORESTRY ANd FIRE PROTECTION

OFFICE OF THE STATE FIRE MARSHAL

REGISTERED FLAI{E RESTSTANT PRODUCT

Product:
' AVENUE

Reqistration No.

F-07 607

Product Marketed By:
GRANITEVILLE SPECIALTY FABRICS

. 511 LEITNER STREET
GRANTTEVTLLE, SC 29829

This product meets the minimum requirements of flame resistance established by the California
State Fire Marshal for products identified in Section 13115, California Health and Safety Code.

The scope of the approved use of this product is provided in the current edition of the

CALIFORNIA APPROVED LIST OF FLAME R,ETARDANT CHEMICALS AND
FABRICS, GENERAL AND LIMITED APPLICATIONS CONCERNS published by the

California State Fire Marshal.

Expire z 6/30/2OL5

Depu SÈate Fire Marshal
FR-8



CERTIFICATE OF F'LAME RESISTANCE
IS SUED BY

DATE:
511 Leitner Street

PO BOX 520
Graniteville, South Carolin a 29829

08102il1

This certificate is to that the fabric described below and in the Customer Invoice, issued by GS with
Number Applicable Customer Ref./ID Number and customer to GSF PO#

has been tested, quality checked and approved in accordance with the standards associated with CPAf-34,
csFM,cAlg,NFPA 70 1-20 10

Product AVENUE

Lot No. 3004897

Pattern
052s2

Color
DARK LINEN

F

08t02tLr #ry

Pacific Yurts 6250 200624

Quality Control Laboratory Report Number Date Certified By: Doug Johnson Plant Manager
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COil il ERCIí L TESTI IIG CO]'IPí IIY
1215 South Hamilton Street' Post Office Box 985 ' Dalton, GA3O722

Telephone (706) 278-€935 ' Facsimile (706) 278-3936

Standard Method of Test for
Su¡face Burning Characteristics of Building Materials

ASTME 84.{9

Main Street¡ Pattern: 301 MST

Report Number 09{6139

Test Number 40824957
|une72,2009

Glen Raven Technical Fabrics, LLC
Statesville, North Carolina

Commercial Testing ComPanY

TESTED TO BE STIR.E@
Since7974

report use to ,nay
acæptance from authorities. The test results presenteil ,n this report to the and afe

not necessørily materials. Sample selection were prooideil w the

client A plan, procedure, was not necessarily This report, or the nøtle
"Í

Commerciøl shall not be useil under circtlmstance tn to the



INTRODUCNON

This report is a presentation of results of a surface. flammability test on a material submitted by Glen

Raven Íechnical Fabric+ LLÇ Statesville North Carolina.

This standard is used to measure and describe the response or assemblies to heat

and flame under controlled conditions, but does not by factors -required 
for

fire-hazard or fire-risk assessment of materials, products, or a fire conditions'

PURPOSE

oke are measured and recorded' Test results are

y rating of 100, and fiber-reinforced cement board,

Grade II, which has a rating of 0.

The test results are expressed as Flame Spread In
Index is defined in ASTM 8776 as "a number or cl

from observations made during the progress of t
conditions." The Smoke Developed Index, a term I

classification indicating a comparative measure der
the test for surface bu-rning characteristics." There is not necessarily a relationship between the two
measurements.

The method does not provide transmission through the.surface tested,.the effect

ãf aggravated flame spread b et$!i"g from the proximity of combustible walls

andiËilings, or classifying a m solely by means of a Flame Spread Index'

The zero reference and other ce operation are verified on the day of the test by

conducting a lG-minute test rced cement board, Grade II' Periodic tests using

NOFMA cãrtified 23132-inch ring provide data for the 100 reference'

Trsr S¡urln

supported by 1/finch diameter steel rods sp
This method of auxiliary sample support is
Mounting Methods, Sectibn s Xî..t.2.2(ai and X1'1'2.3.

Identification:
Type Material:

Lot Number:
Total Weight:

Thickness:

SIMPLE DESCRIPUoN

Main Street Pattem: 301 MST
Coated Fabric
04372
11.2 ounces per square yard
0.021inch



TESTRESULTS

The test rest¡lts, calculated on the basis of observed
recorded smoke density curve, are presented below.
to the nearest number divisible by five. Smoke De
divisible by five unless the Index is greater than
to the nearest 50 points. The flame spread and s

end of this report.

Test Specinen Flame Sprcad Index Smoke DeveloPed Index

Fiber-Reinforced Cement Board, Grade ll
Red Oak Floorine

0
100

0

100

Main StreeL Pattern: 301 MST 10 250

O¡snnverloNs

Specimen ignition over the burners occurred at 0.12 minute. Surface flame.spread.was observed to a

maximum ãirtance of 1.56 feet beyond the zero point at 0.63 minute. The maximum temperature
recorded during the test was 489oF.

CLASSIFICATION

The Flame Spread Index and Smoke Developed Ind_ex values obtained by ASTM E 84 tests are frequently

used by codä officials and regulatory agenðies in the acceptance of intèrior finish materials for various

appücítions. The most widel/accepíedäassification system is described in the National Fire Protection

Aslociation publication NFPA 101 Life Safety Coile, wherc:

0 - 450 Smoke DeveloPed Index
0-450 Smoke Developed Index
0 - 450 Smoke DeveloPed Index

Class A, B, and C correspond to Type I, II, and III respectively in other codes. They do not preclude a

material being otherwise classified by the authority of jurisdiction'

Class A
Class B
Class C

O - 25 Flame Spread Index
26 - 75 Flame Spread Index
76 - 200 Flame Spread Index



ASTM E 84 TEST DATA

Client Glen Raven Technical Fabrics LLG
Test Number: 4082-6957
MaterialTested: Main Street, Pattern: 301 MST
Date: June 12,2009

Test Results:
Timeto lgnition = 00.12minutes

Maxlmum Flamespread Distance = 01.56 feet
Time to Maximum Spread = 00.63 minutes

Flame Spread lndex = 10

Smoke Developed lndex = 250

Îme, minutes
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Vinyl Polyester Síde Cover

$,trttfintt uf ÍflLamt ßvxixtanüE
ISSUED BY

JOHN BOYLE & COMPA¡IY, NC.
1803 Salisbury Hwy
Statesville, NC 28677

704-878-6175

Date treated or
manufactured

6-16-2007

This ís to certifi that the materials described below have been flame-retardant treated (or are inì,herently nonflammable).

FOR

YURTS
77456 Hv¡fl( 99 SOUTH
COTTAGE GROVE
oR 974240000

Certification is hereby made that (Check rrarr or rrbrr)

(a) The articles described below this Certificate have been heated with a flame-retard¿nt chemical approved and
registered by the State Fire Marshal and that the application of said chemical was done in conformance with the
laws of the State of California and the Rules and Regulations of the State Fi¡e Marshal.

Name of chemical used Chem. Reg. No.

Method of application

X (b) The articles described below are made from a flame-resistant fabric or material registered and approved by the
State Fire Marshal for such use.

Trade name of flame-resistant fabric or material used
522
PATIO 61" 522 BFIíìF Reg. No. F-12102

The Flame-Retardant Process Used WILL NoT Be Removed By Washing

BOYLE & COMPANY, NC.

JOHN BOYLE & COMPANY, tr\IC.

Nome of Applicato r or Production Superintendent Pres ídent/Mic h ae I B. Do rîman

By

ControlNumber

Order Number

Customer Number

PO Number

lnvoice Number

Quantity

Sell Certified Flame-Retardant Fabrics Bv BOYLE
Your product will meet the rigid specifications of the Califoínia Fire Marshal.

JOHN BO\'LE & COMPANY AND DISTRIBUTORS
FLAMET



Vfnyl/Polyester Side Cover

W;-,H E R, C [J, '[ I T', f
: , Powered,by. lnnovatio¡; 1; 'Prwen by:f;erformance

January L3,2072

A representative lot of Patio 500 was sent to an outside laboratory and
was tested in accordance with the National Fire Prevention Association
No. 701, "Flame Propagation of Textiles and Films, 20L0 Edition (Test 2,

Large ScaleJ". The sample submitted meets the minimum requirement of
the above noted standard.

S. Mummert

Quality Analyst

P,O. BOX 435, EMIGSVILLE, PA 17318 USA
(800) 772-0036 (7 L7l 764-LLe2 FN< 17 L7l 7 64-S2tL

WWW.HERCULITE.COM



TEBltNGt LAEE FATclFilE5, tNC.
"We Test Per Your Request"-{

336 WEST FRONTSTREET
P.O. BOXzt004
BUBLINGTON, NORTH CAROLINA 27215
PHONE (336) 227-7710 . FAX (336) 227-1175
www. diversif iedtesti ng labs.com

April- 7, 20IL

Ms: Stephanie Mummert
HERCULITE PRODUCTS, INC
P.O. Box 435
Emigsville, PA l-7318

Reference: Flammability Test Report
Lab ïdentifícation No, 74I2
Tnvoice No. 28915 (Attached)

Dear Ms. Mummert

One (1) sample, identified as PÀTIO 500 536 COBALT LlL026,
LoT# 46699, was received and tested in accordance with Lhe
Cal-ifornia Administrative Code Title 19--Public SafeEy, Section
l-237. Ffame Resistance, SmaLl Scal-e Test. The sample was tested
after 100 hours of aceelerated weattrering. The resufts are as
f oIl-ows:

Specimen Number After Fl-ame Time (sec) Char Length (in)
Length WidLh Length Width

The sample submitted, when tested after l-00 hours accel-erated
weathering, meets the minimum reguirements of the above
standard. The char Iength may not exceed 6.0 inches for any
individual specimen and Ehe average afÈerffame time may not
exceed 4.0 seconds in the length or widbh directionq.

If there are any guestions or when we can be of further
assisLance, please l-et us know. r

Sincerely,

1

3
4
5
Avg

3.9
4.3
4.1
3 .'7
3.'-l

3.9
3.5
3.8
4.3
4.2

0.0
0.0
0.0
0.0
0.0

0.0
0.0
0.0
0.0
0.0
0 000

Ar,>
Bobby E. Puett

BEP/mr
Attachment

OUR LETTERS AND REPOFTS ARE FOH THE EXCLUSIVE USE OFTHE CLIENT TO WHOIV THEYAHEADDRESSED. ANY COMMUNICATION TO OTHEFS OB THE USE OF OUR COMPANY NAME MI
RECEIVE PRIOR APPROVAL, OUR TEST RESULTS APPLY ONLY TO THE SAMPLE TESTED AND ARE NOT NEOESSARILY INDICATIVE OF THE OUALITIES OF APPARENTLY IOENTICAL OR SIMIT
PBODUCTS. SAMPLES NOT DESTROYED IN TESTING AHE BETAINEO A MAXII\4UM OF THIFTY DAYS. THE LETIERS. REPOHTS OH NAME OF DIVEHSIFIED TESTING LABORATORIES, INC MAY I
EE USED IN ADVERTISING IO THE GENERAL PUBUC



Patio500
@ General lnformation Statomertt

Purio 500 if, rhc idefll cloicc forownin¡¡:i, cnnopíor ond ûomt¡crci¡¡l lnstullutiong

¡rnd runny Florirln - an ¿rslt lh[l puls thc brlrit in fttbric¡ lo thc tust'

Construction Cha racteristlcs

Gra ics

' Gqod croßt.h¡tçh/tÀpù tdhcaio¡r' Môr8ínul samtch

rrlhcsion, Suitubility o/b dctcrmincd hy ih cnd urc.

Put-

Thls lt(ornalion ß pmvìtladlhr infi'iltfltlonal ltttp¿ru unly

anl docr nol constítutÈ a.:cilifrÊalfu¡n' 'lhit l4lonnu¡ìon

tr ¿rcr/uÌatê ttt ahe lins.tf Pilnthg and wl¡lC.hrngc or\¡?

Itmo w¡lh pFt¿duct ¡ût?ilw¿menli enú modilcations

Pluano cell your JBC t¿Pviañløtlv.t.fttr the nwil niçcnl

¡nÍotmør¡on, ThIt ravisiun d¿ted I /l/02

1¡ MuFt bÊ ¡Opçoiltcd ú
Orlp.tiard VPS

Weieht (ounceVyd.)
Pat¡o 500
16,5 +/- .5

6t -/-.25
270 )-1.20

215 +l- 20

l t0 +/- l5
100 .r/- I 5

375 +l- 30

9xÐ
1000 x 1000

Flat
Round

Matto

Product # Color
M¡II

Stvla
'['urquoise 500600900500

óffi900503 RoyalBlue 503

600900504 Lcmo¡ 504

600e00505 Dcvilllerl 505

600900506 Slate Cray 506

ó00900508 ISlack 508

600100509 O¡rngc 509

sr06009005 t0 Dark Grcen

6009005 I 3 Clcar 5t3
5146009005 l4

600e00s I 5

t,ime Grcen

tluff 515

6009005 ló Brown 516

600900.51tt I)usky Bluc 5r8
6009005 I e Itosc 519

Peach s20600e00520

52tlingtish BrowilBsigo
llcise 522

60090052 I

600900s22

523600900s23 Whitc

l!çrshell s24600900524

Enrrlish Brown 525600900525

526600900526 'lcrru Cottu
527Ilursundy600900527
52860090052E Pcïytcr

Briqhr Red s29600900529

560600900560 l'ink
s62600900562 Etroluld
563Plumó009005ó3
564Tctl
565

6009005ó4

600e00565 Recf Bluc
Sunflowsr6009005(¡6 566

567ladc600900567
568Pdnces¡6009005óE
s6960000056e Mulbcrry

Comoany ProductSy¡tem
Arlvsnce

Tcch Mark Scritc

Tech M¡rk Se¡ies wt

ScrirlgWEIMP

Sericol

Grip-Flex Ssrecn Paint Scriu¡ rt
Grip'F'lcx Spray Painf Sctics Ú'

Grio-Gard VPS (Vinyl I'roter:t, Sy-r)--

Âkzo Coatings

Paínt

I¡rk Dezync

Gloss Vinyl Sericr C99 |
Flot l"inish VinYl Scries 39oo '
Multigraptrtc U,V. Sqries D40 & D47

Gl'-000 (orcellEnt)

FlexÜct Scries C34 '

lnk
Coloniat

Printing Ink

Compony

Mlnor

wo

dimensional
Heat

li tonswith5
c5

I

resístant

ifornia Statc Fire Marshal

84 t&
FPA. -99

302hicleMotor
A



Ineulatlon Liner

QuøIìty Control,

Løborøtory Test Rcport

Tex Tex November 2L' 20IL

FinishpdWejght
(ozlydz),,

A,sI\4 ri 3774,
4,78

60 5/r8

22
90'

IXydrostat:(cm),
AATCC

Method 127
31

Chatillon Hand
(lbÐ,.

ASTM D 40;3.2

2.2

Brig Tesi Pass

Tongue Tear
Wery¡,Fill

ASTMD 2256I
5.8x 8.9

Tensile
V/arp'x'Fill
Aslt\{ 5034

143 x 135

CPA,I - 84
Flame Test Pass

California State
Fire Marshall

cA Title r'9 1237.1
Pass

I\IFPA 7.01.'2010 Pass



CERTIFICATE OF FLAME RESISTANCE
ISSUED BY

vilfæ
abrics

511 Leitner Street 
DATE:

PO BOX 520
Graniteville, South Carolina ZgBZg

TEX TEX

7/15/20t1

7t15/20tr

This certificate is to that the fabric described below and in the Customer Invoice, issued by GSF with
Number Applicable Customer Ref./ID Number and customer to GSF PO#
has been tested, quality checked and approved in accordance with the standards associated with CpAI-
84,CSF"M,CA1 9,NFPA 70 1-20 10

Product

Lot No. 3004845

Pattern s8601

Color
TWHITE

_r Ff.t

PACITIC YURTS 6250 6108

Quality Control Laboratory Report Number Date Certified By: Doug Johnson plant Manager



ffi
The

Organlzatíon, lnc.

9GD Allen Boulevard
Farmlngdale, NewYo* 11735-5626 USA
Tel. +l (631) 293-8944 Fax +l (631) 293€95€ì
e-mall: inb@govmarft ,com

Page I

f 
Compleæd; 09/03 t2007 lllcrter r Ifi¡ælved¡082712007 ¡b P.O.#: Test Rcport #: 2-69607-0-

Pattcm No: 58601 "Tcx-Tcx" Whitc. Content Coaæd Polyestcr. Width 60". Fi¡ish: Vinyl Coatiqg. Weigb (o/yd')t:
4.014.25

Client's

Graniwillc Specialty Fabrics
511t¿ihcrSteet
Granitevi[e, SC 29829

TeI: l{803)-633-2699 Ert:
Fer 1{803)-663-2839

Tested For: 2toKey Tesfi NEPA 70 1-20M TM#z Flat

ÀfEerflame
(eeconds)

PC:IH

TEST PERFORMED¡ NFPÀ 701 - SEandard Methods of Fire Tests for F1ame Propagation of TextíIes and Fil-ms
- 2OO4 Editlon - TeEE t¿teEhod #2 - FIaE SheeE, Speclnens

SPECIMEN CþNFIGURATION: [xl Single lJayeri I I l{uIEÍ Layer

RESTIJTS REPORÍED: [x] fntttally I I Afber 72 houre water leaching
I I Àfbêr 3 dry cleanings I J Æter 100 houré acceleraEed t¡{eatherfng
[ ] After 5 launderings @ 160"F

RESTII,TS:
f,ength

speclmen #
Drip Burn
(seconds)

qlar LengEh

iïl__
2go
270
320
260

0.0

2BO
260
270
260
260
270

APPROXIIBTE IIEfGHT OF MATERIAIT (ae neaeured by Govrnark) I

FÀIÍ,I,RE CRfTERfA: For each indÍvidual specimen

Àfterflame Drip Burn

158 g/¡rt

Char l,engÈh

Exceeda 2.0 seconds Exceeda 2.0 seconds Exceede 435 ¡nn (a7.Lx,

RETEST PROVfSION: Test 5 addiÈiona1 specimene if only 1 specinren faile.

CONCLUSION¡ Based on Èhe above ResultE and Failure Críterfa, the Ítem tesEed:

lx] Passee; I I Fai1s,. I J RequireÉ testíng of 5 addltional specimens

CERTIFICATION: I certify that bhe above reeulta were obtalned af,ter cesting specimeng in accordance
wiEh Ehe procedures and equipment specified by NFPA 7Ot - 2Oo4 Editíon Te6È Method #2 Flat SheeE
Speclmens

0.0
o.0
0.0

o.0
0.0
1.0
0-0
0.0

1

2

3

4

6
1
I
9

10

0

o
0

0

0

0

0

0
0

AÜTIIORIZED SIGNATT'RE

THE GOr/MARK ORGADITZATION, rñe. ljd

,. ._t: 
)

MS. HEATHEF ROBËFÍSON -]
' (Page I of 2)

I



The

ffi
Organlzatlon, lnc.

Tïre results contained in this report relate only to item(s) tested. The test report shall not be
reproduced, except in ñrll, without nnitten approval ûom The Govm¿¡k organization, Inc.

96-D Allen Boulevard
Farmingdale, NewYork 1173S5626 USA
Tel. +1 ¡631¡ 293-8944 rax +l (631 ) 293-8956
e+nall: lnfo@govmark.com

Ptge2

Necelv d:08 t27 t 2007 lC¡qqpteted : 09/03/2007 I rb P.O.#: Test Report #: 2496074-
Patûern No: 58601 uTex-Tex" \¡Vhíte. Conteof, C,oated Polyastcr. Width: 60". Finish: Vinl Coating. rrVeigh (ozlyd,)t:
4.0t4.25

Cllentrs

C¡nnitcville Specialty Fabrics
511IæiherStreet
Granitwille, SC 29829

Tel: l{803)633-2699 E¡t:
Far: 1{803)-63-2839

Tested For: 210Key Tcsû NEPA 701-2004 TM#2 Flat

PRECONDTTTONING: [x] t hr @ 22OcE (Standard)
1 I Z¿ hrÉ @ 68t9"F (ÀlÈernaÈe: Material ehrinks,/dietorEs o 22O"El

REI'ÍARI(S:
None.

CO¡Il¡ERSTON FAGIþRS:
mm+25.4=ínehes
9/m, * 28.35 x .835 = oz/yd2

(Page 2 of 2)
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Reflectix' lnsulotion

Double Bubble
Metolized Both Sides

Relledixo lnsulotion consisls ol two outer loyers of metolired

polyester. Ecth loyer is bonded lo o lough loyer ol polyethylene

for slrength. Two inner loyer of insuloting bubbles resisl conduc'

five heot flow while o cenler loyer of polyethylene gives Reflectit'

high reliobility ond slrength.

Technicol Dqto:

P.0. Box 108 . lhoúleville,lN ' 4ó05ó

Phone: (7ó51 533-4332 or (800) 879-3ó45 ' Fox: (7ó51 533-2327 ' I85

molion
RDBI

o

I

E

None



Reflectlx Insulation

Intertek Testing Sen¡ices
ETL SEMKO

CERTIFICATION REPORT OF A

STAI'IDARD FT.AME SPREAD PROGRAM

CONDUCTED ON A

THERMÁ.L INS T]LATING MATERIAL

CLIEM:

REFLECTIX,INC.
#T SCIIOOL STREET
II{aRKLEVILLE, IN

460s6

REPORT PREPARED BY:

INTERTEK TESTING SERYTCES NA LTD.
WARNOCK TTERSEY

211 SCHOOLEOUSE STREET
CoQUITLAM, B.C.

v3K4X9

REPORT NIJMBER: 302984s

DATE: NOVEMBER 15,2002
REVISED: NOYEMBER 27, 2002

All eervices undert¡kc¡ ere subJect to tbe following genenl pollcy:
t. Tbis rcport ls for the e¡cluslve use of Intertek Tædng Senlces NA Ltd.'s (lTS's) cllent end is providcd

pursurnttotbe¡greemeutbetwee¡ITS¡¡rd16clieut- ITSrsresponsibllityandliabllityarelimitedtotheter¡¡¡s
¡nd condiûon¡ of tåe egrecmeot ITS ¡ssume¡ no llabllity to rny party, other than to the clle¡t lu accordance
with the ¡greement, for eny loss, erpcnse or drrnrge occasloned by the use ofthis report.

2. Ouly tùe cllent ls autftorized to copy or dlstrlbutc this report and then onþ lu ib entirety. Any use of the ITS
¡ame or o¡e of lts merls for the sale or ¡dverüscme¡t oftùe tcsted uateria! producf or service must first be
approved In wrltlng by.ITS,

3. The observ¡tlons and test resulb ln úhls report ere rclevenf only to the sample tested, Thls reporl by lhelf
does not imply that thc materlal, product or sewice is or has ever bccn under ¡n IlS certlfication program,

Wrnþck HorrGV
Intelek Tectlng Se¡vices NA Ltd.

2t1 Schoolhoure Strcet, Coquhlam. BC V3K {Xg Canads
T.lcphon! 604-52G33?t Frf 601-52+918t Honrc Prgo www.etls.mko,com

rrtftr



Reflectix, hc.
Report No. 3029843

November 15, 20Az
Page 2 of 12

Revised: November 2I, 2002

TVIATERIAL S PECTF'TCATI ONS

The material tested was selected by a representative of ITS/Wamock Hersey, and prepared and
submitted by the client. The samples consisted of th¡ee rolls. Each roll was made up of two layers
of aluninium adhered to a layer of polyethytene, two inner layers of bubble, and a center layer of
polyethylene. The material was described by the client as Reflectix Insulation, also sold under the
private label name "TernpShieldrM". All samples were approximately 24 ft..long by21-1/2 in.wide
by 3/16 in. thick.

SA]VTPLE MOUNTING

The saurples were placed on the upper ledge of the flame spread tunnel onl/ in. stainless steei þ&,
spaced at24 in. on center, and chicken wire to help support the materiat dwing the test. A layer of
6mrn reinforced cement board was placed over top of the samples, the lid lowered into place, and
then tested in accordance with ASTM E84-01.



Reflectix, Inc.
Report l{o. 3029843

(B) sMo

November 15, 2002
Page 4 of 12

TEST PROCEDURE (Contìnued)

a
a

A photocell is used to measure the amount of light, which is obscr¡red by the smoke passing
down the tr¡nnel duct.

'When the smoke from a burning sample obscues the light beam, the ouþut frorn the
photocell decreases. This decrease with time is recorded and compffed to the results
obtained for red oâk, which is 100.

CALCULATTONS:

10.000 - (smoke integratolreading) x 1-0_0 = smoke developed
33s6



Reflectix,Inc.
Report No. 3029843

November 15,2002
Page6 of 12

FLA]I{E SPREAI)
DISTANCE IN FBET VS. TIME IN NTTNUTES

Thermal lnsulating Material, Run 2
Flamesprea d=25, Smoke Develope d=22

n.5

24.5

22.5

18.5

r6.5

14.5

12,5

10.5

8.5

6,5

4.5

o
@

0)o
ø
at

o

5.00 6.00

Time (mln)

0.00 1.00 2.00 3.00 4.00 7.00 8.00 9.00 10.00



Reflectix,Inc.
Report No. 3029843

November 15,2002
Page 12 of 12

CONCLUSION

Ttre samples of "TempShieldrM" thermal insulatingmaterial, submitted byReflectix, Inc., exhibited
the following flame spread cha¡acteristics when tested in accordance with ASTM E84-01, Standard

Test Methodþr Surface Burning Characteristics of Materials.

Sample
Flame Spread
Classification

Smoke Developed
Classification

Thermal lusulating Material 25 30

INTERTEK TESTING SERVICES NA tTD.
Warnock Eersey

Tested and

Reported by: Philp
Technologist
Fire Laboratory

n:l

Reviewed by;
van Geyn, T

Manager
Fire Laboraûory

GP/bjm

Fi¡f
./ r .d.'^t

C\Docms ¡nd Sctüf5ìBrad¡Vrfy lho¡rrcilrl¡1s.D^1^U90-WnRPn200A - {9t Rpl!\rn.dír3029843.rov-02.doc


